£| ’ Power needs control

SOLID GSX Enclosure system

Mounting instructions ETI Elektroelement d.o.o.
Montage anleitung Obrezija 5, 1411 Izlake, Slovenia
(sD Navodilo za montazo Phone: +386(0)3 56 57 570
Instrukcje montazu Fax: +386(0)3 56 74 077
Upute za montazu e-mail: eti@eti.si
(€2 Montazni navod www.etigroup.eu
(8K Navod na montaz
(HU) Szerelesi utmutato
LD Montavimo instrukcija
WHCTpYKUMS 38 MOHTaX
(LV) Montazas instrukcija
EsD Paigaldusjuhend
1 2 3
250 mm 500 mm 750 mm
38§’r5nm .Ef. L E:)E E:)E N L E:)E Ej Ej J
DL-S3F 1-2.5 001342750 x1 DL-S3F 2-2.5 001342751 x1 DL-S3F 3-2.5 001342752 x1
DL-H90-1 001342759 x1 DL-H90-2 001342760 x1 DL-H90-3 001342761 x1
DL-V90-2.5 001342762 x1 DL-V90-2.5 001342762 x1 DL-V90-2.5 001342762 x1
OI:I :I. o = e 2 o e E > [= = [= = | o
759 mm R penllincs enilinenilinn
.I:-:‘):I' QI:FI:‘)’:I I:.:‘)’:I' ':.; I:FI; I:I;'
DL-S3F 1-2.5 001342750 x2 DL-S3F 2-2.5 001342751 X2 DL-S3F 3-2.5 001342752 x2
DL-H90-1 001342759 x1 DL-H90-2 001342760 x1 DL-H90-3 001342761 x1
DL-V90-5 001342763 x1 DL-V90-5 001342763 x1 DL-V90-5 001342763 x1
.I:I :I. o = e 2 o o = > [ > [ 2 L]
| Hi BN
1134 mm ="= ="=||="= == | == | ==
= =] = || == | [ = |
.I:I :I. o = e 2 o o = > [ > [ =2 L]
DL-S3F 1-2.5 001342750 x3 DL-S3F 2-2.5 001342751 x3 DL-S3F 3-2.5 001342752 X3
DL-H90-1 001342759 x1 DL-H90-2 001342760 x1 DL-H90-3 001342761 x1
DL-V90-7.5 001342764 x1 DL-V90-7.5 001342764 x1 DL-V90-7.5 001342764 x1

A19.10 981029438

1/8




£T’ P SOLID GSX Enclosure system
ower needs control

DL-S3F

DL-S3F 1-2.5 001342750

No. Type ETI Name Pcs.
1 |DL-S3F-TYL-1-2.5|Support 1
2 |DL-S3F-BEL-1  |Support 1
3 |AN-H5 Nut M5 DIN934 Zn 14
4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 10
5 |AW-ES5 \Washer serrated M5 DIN6798A Zn| 24
6 |AST 4.8x9.5 Tapping screw 4
7 |ZP-1 Fastener 2

DL-S3F 2-2.5 001342751

No. Type ETI Name Pcs.
1 |DL-S3F-TYL-2-2.5|Support 1
2 |DL-S3F-BEL-2 Support 1
3 |AN-H5 Nut M5 DIN934 Zn 18
4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 14
5 |AW-ES5 \Washer serrated M5 DIN6798A Zn| 32
6 |AST 4.8x9.5 Tapping screw 4
7 |ZP-1 Fastener 2

DL-S3F 3-2.5 001342752

No. Type ETI Name Pcs.
1 |DL-S3F-TYL-3-2.5|Support 1
2 |DL-S3F-BEL-3 Support 1
3 |AN-H5 Nut M5 DIN934 Zn 22
4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 18
5 |AW-ES5 \Washer serrated M5 DIN6798A Zn| 40
6 |AST 4.8x9.5 Tapping screw 4
7 |zP-1 Fastener 2

DL-H90
DL-H90-1 001342759 DL-H90-2 001342760 DL-H90-3 001342761

DL-V90

DL-V90-2.5 001342762 DL-V90-5 001342763 DL-V90-7.5 001342764

N, ™

A19.10 [981029438 2/8




£T’ P SOLID GSX Enclosure system
ower needs control

A19.10 [981029438 3/8




£T’ P SOLID GSX Enclosure system
ower needs control

A19.10 [981029438 4/8




SOLID GSX Enclosure system

£| ’ Power needs control

5/8

A19.10 |981029438




£T’ P SOLID GSX Enclosure system
ower needs control

1 >
a AT N
Q 00 —~ ~
NI (7
Q \;/"\
N S =
Q[0 ﬁ/s"/j B
0 . o | (6) 9
o %o % ; \,/\\ 1
O ]2 NEAR N )
NREI Ql oo S - .
& ,Z ? ”Z \ ‘ /
SHIE: 7 9 |
of 7] -« ol
) B Nl ~ | -
Q 0 N 0
O 1 - a9 e
O || q |
Q|| - o |
il N
Qb ||| .0 RN
o ¢ o |
NSl J :
Q) N .
Q 0?
Q 00 \\
_ - ? 0 0? .
W/" Q 0 [9) A
wr /”w// 7
~ ‘\6/‘ //
7)) ~— -
L

A19.10 [981029438 6/8




A19.10 981029438

£| ’ Power needs control

SOLID GSX Enclosure system

=K
_®
i
AT >
A
— —
)
LN L ] [
= w J C
D
] OC—
| OC—
)
q = =X
1

@) O
O O
O O
®
e _
pd -
//
®
1 (i )
] l: ]
D
] o
(—— OC—
O O
O O
O O

7/8




£T’ P SOLID GSX Enclosure system
ower needs control

A19.10 [981029438 8/8




